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At the request of Tyre© Electrical COePty®ktdc# tests were uisderteke®
to ohede th© circumferential strength of Cample® of pitch fife©

pipes*
These pipe® are manufactured fey forming a fife© cylinder "i@h i1

mxbsequently saturated with hot pitch®*  They are used ©”“reea® a®©
sewer pipe© and ©lectstcal dnctso

20 s

Him samples were supplied by tb© above mentioned company# whose
representative reported that they had bee® Clit from pipe® imported from
th© UeSoAo

The ©amples we?© as folX@wmaB=

4WOPo" 1/4” wall thieteaess duct pipe - 3 @t
4” OoBog 5/16* w @ Cewe? pipe- 3 Off
6" Qoog 1/2» « « w - 3 0Off

All samples were cut to a length of 3f=0\ ThO sample® were
prepared by Tyre© Electrical CoOPty®I»tdo and we?© tested a© supplied*

30 TEST BQOXPICTT

fO© allow the tests to be carried out with as little delay as possible#
a non-standard test rig was made uyp©O It consisted of tw§ steel end plate©
with rubber gaskets? a 1wdi&o centre bolt# hand operated force pump and
0-300 psS~ic and 0=4$000 pOBol» pressure gauges connected to on© of the

end plates fey 3/4° dias piping*

4 ISR )

ThO Cawn ©nde of th© pipes were filed smooth and the pipe® mounted
om at a time between th©O end plateso  The centre bolt was tightened
sufficiently to prevent leaks at th© ends of the pipe*

The pipe was filled with wate?e taking ©are to expel all air# and
th© pressure increased in 25 Pc8CIO increment© from 100 to 200 pPsCio
ThO pressure was then raised to the limit of th© apparatus or failure#

whichever occurred©
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fable 1 the rem its of tests on the nine ssspleso HotO that
Jissaplee 719297969198 mm tested ©a 16th February in the presence of the
representative tmm £10<gtii@&! 0oo and saaples 425&8 tested at

a later dafe(

P
All pipes withstood a pressure speeding 200 lb/in ¢ fhe pressure
required to eanaa failure v&s considerably in exoess of this value* sad

in nasi/ o&g&g was not reached b8O&U6e of the development of leaks at the
end seals®
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S@ipls 900 MmrlgtilGn Basalt of Test

1 4“ it 5/16” well* 350 psi failed - split
Rl@Sg pigR®

2 4" it 1/4* wells 450 P*& failed - split
aJ@ssg pip@o

3 4" ff, 5/16" mile t " 59° aaaso
not failed

4 4" A 5/16" mils 200 pal exceeded

5 4« it 1/4" walls 300 pel exceeded

6 4" 1/4" walls 300 psi exceeded* Air bleed

scsew foiled pipe
and caused leek

1 6nit 1/2" walls 200 pal exceeded® Sads not
aqpa?e9 Cm&Me
le"e at eeai®

d 6> it 1/2" walls 300 pad exceeded.,

9 1/2" walls 3T0 pad ®sx0 p3?easuf®

not failed
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In evaluating the resslts ®@veral factors should hO tens© in minds-

ta§ tO imperfections in preparation of the end surfaces™ ©nd effects
caused % restraint at the plate® might ba@t@ndad to Csus© the
smnples to withstand a higher pressure than longer lengths of pip@o
However® m the sample length was 3 fto compared with pip# diameters
of 4 in© and 6 inn this effect “iould not have teen large?

OoMpreseiv® loading in the sables caused her the tension in the

centre hclt would tend to ®mm failure at pressures lower thm in
unsestrained pip©s0 Because the end® of the ©espies had not
turned square and grooth the tension in the ihrou# holt had t© he

sisintalned at © high valm to present leakso  This caused the pip®
tO hend is mm mm®c

Pressure© were not applied over &long period and creep effects were
not studiedo

CCBCmSTCgg

The sample® teated mm espalfte ©f withstanding pressures ©sceedXng

800 Th/ia” despite unfavourable lo& di® ©©aditionso

M informtion was ©Mai*d m creep effects due to prolonged

smintemmc© of hi# pressures or the adequacy of the taper joint system
used with this type of pip©?





